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Description Type
Conveyor Belt 1200 for MAESTRO 4M
Conveyor Belt 1350 for MAESTRO 4M/600

Edition: 8/2010 - Art.-Nr. 9009039

Copyright
This documentation as well as translation hereof are property 
of cab Produkttechnik GmbH & Co. KG.  
The replication, conversion, duplication or divulgement of the 
whole manual or parts of it for other intentions than its original 
intended purpose  - in particular the procurement of spare 
parts for products sold by cab – demand the previous written 
authorisation by cab.

Editor
Regarding questions or comments please contact cab Produk-
ttechnik GmbH & Co. KG.

Topicality
Due to the constant further development of our products 
discrepancies between documentation and product can occur. 
Please check www.cab.de for the latest update. 

Terms and conditions
Deliveries and performances are effected under the “General 
conditions of sale of cab”.
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only 1200

only 1350

8931222.001

8932153.001

8931241.001

only 1200

only 1350

8931242.001

8932152.001

8931247.001

only 1200

only 1350

8931231.001

8932151.001

5902021.001

8932261.001

8931221.001

5904531.001

5901052.001

8931223.001

8931253.001

5902016.001

8931254.001

5902293.001

8931224.001

only 1200

only 1350

5905386.001

5905434.001

only 1200

only 1350

8932269.001

8932158.001

only 1200

only 1350

8932262.001

8932156.001

5902021.001

5902304.001

8931264.001

8932266.001

5902293.001

5902049.001
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8931226.001

8931265.001

5902010.001

5902009.001

8931272.001

5902168.001

8931273.001

8931277.001

5902039.001

5901071.001

8931244.001

8931262.001

5904528.001

5905417.001

8931252.001

5902168.001
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8931268.001

8931269.001

8931267.001

8932267.001

5902293.001

5905140.001

5905139.001

8931249.001

5902241.001

5902049.001

8931920.001

8931921.001

5902010.001

5902501.001

5903053.001

5903088.001

5902084.001

8931255.001

8931290.001

8935323.001

8931271.001

5902304.001

5900013.001
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8931260.001

5902252.001

8931292.001

5900019.001

5902009.001

5902505.001

5903003.001

5905133.001

8931299.001

5902389.001

5903041.001

5903049.001

5902258.001

8931298.001

5917159.001

8931261.001

8931258.001

5905421.001

5901505.001

8931230.001

5902517.001

8930646.001

5916908.001

5916907.001

5917158.001

8931246.001
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Pos. Figure/Page Part No. Description PU SPR Serial No.
from to

1 5 5900013.001 Distance Bolt M4-50 10
2 6 5900019.001 Distance Bolt M3-20 10
3 3 5901052.001 Ball Bearing DIN625-698-2Z 1
4 4 5901071.001 Ball Bearing DIN625-F688-ZZ 1
5 6 5901505.001 Cable Clamp L=102mm 10
6 4 6 5902009.001 Screw DIN912-M3x12-8.8-galZn 10
7 4 5 5902010.001 Screw DIN912-M3x10-8.8-galZn 10
8 3 5902016.001 Flush Screw DIN7991-M4x10-8.8-galZn 10
9 3 5902021.001 Screw DIN7991 M4x10 10

10 4 5902039.001 Screw DIN7991 M3x6 10
11 3 5 5902049.001 Screw DIN84-M2.5x10-4.8-galZn 10
12 5 5902084.001 Screw DIN912-M4x6-8.8-galZn 10
13 4 5902168.001 Screw DIN7985-M3x5-8.8-H-galZn 10
14 5 5902241.001 Screw DIN912-M3x5-8.8-galZn 10
15 6 5902252.001 Screw DIN7984-M4x10-8.8-galZn 10
16 6 5902258.001 Screw DIN7500-ME-M3x6-Z-galZn 10
17 3 5 5902293.001 Screw DIN7500-CE M3x6-Z-galZn 10
18 3 5 5902304.001 Flush Screw DIN7991-M3x16-8.8-galZn 10
19 6 5902389.001 Flush Screw DIN7991-M4x6-8.8-galZn 10
20 5 5902501.001 Nut DIN934-M4-8-galZn 10
21 6 5902505.001 Nut DIN934-M3-8-galZn 10
22 6 5902517.001 Thumbnut DIN466-M4-galZn 1
23 6 5903003.001 Washer DIN125-A4.3-galZn 10
24 6 5903041.001 Washer DIN125-A5.3-galZn 10
25 6 5903049.001 Toothed Washer DIN6797-A5.1-galZn 10
26 5 5903053.001 Washer DIN988-8x14x0.1 10
27 5 5903088.001 Washer DIN988-8x14x0.3 10
28 4 5904528.001 Set Screw DIN913-M3x4-45H 10
29 3 5904531.001 Set Screw DIN915-M5x25-45H 10
30 6 5905133.001 Switch 1 C D
31 5 5905139.001 Cable Clamp PLT 1 M-M30 10
32 5 5905140.001 Adhesive Plate ABMM-A-D 10
33 3 5905386.001 Conveyor Belt B=169, L=2420 1
34 4 5905417.001 Belt 60XL 037 1 C D
35 6 5905421.001 Cable Passage 10
36 3 5905434.001 Conveyor Belt B=169, L=2720 1
37 6 5916907.001 Fuse 5x20 1.0 A T 5 B C D
38 6 5916908.001 Fuse 5x20 2.0 A T 5 B C D
39 6 5917158.001 Power Cord L=1m 1
40 6 5917159.001 Socket 1
41 6 8930646.001 Knurled Screw with Slot 1
42 3 8931221.001 Roller 1
43 3 8931222.001 Profile 1
44 3 8931223.001 Axle 1
45 3 8931224.001 Drive Shaft cpl. 1
46 4 8931226.001 Bearing Flange 1
47 6 8931230.001 Retaining Plate 1
48 3 8931231.001 Cover Plate 1
49 3 8931241.001 Thread Ledge 1
50 3 8931242.001 Thread Ledge 1
51 4 8931244.001 Gear 1
52 6 8931246.001 Blade Cover 1
53 3 8931247.001 Thread Ledge 1
54 5 8931249.001 Cover Bracket cpl. 1
55 4 8931252.001 Top 1
56 3 8931253.001 Bearing Flange cpl. 1
57 3 8931254.001 Bearing Flange cpl. 1
58 5 8931255.001 Control mount. 1
59 6 8931258.001 Connection Cable 1
60 6 8931260.001 PCB, Control Panel 1 B C D
61 6 8931261.001 Wire with connectors to ground 1
62 4 8931262.001 Gear 1
63 3 8931264.001 Bearing Flange cpl. 1
64 4 8931265.001 Sensor Holder 1
65 5 8931267.001 Plate 1

PU Package unit
SPR Recommendation 
 A - wearing parts and accessories   C - recommended spare parts for distributors 
 B - recommended spare parts for quick repair  D - recommended spare parts for central stores
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from to

66 5 8931268.001 Sensor Holder 1
67 5 8931269.001 Cover 1
68 5 8931271.001 Cover Plate 1
69 4 8931272.001 Retaining Plate 1
70 4 8931273.001 Laser Module cpl. 1 B C D
71 4 8931277.001 Driving Motor cpl. 1 B C D
72 5 8931290.001 Electronics Cover cpl. 1
73 6 8931292.001 Blind, complete 1
74 6 8931298.001 Round Connector 1
75 6 8931299.001 Power Supply Module 1 B C D
76 5 8931920.001 PCB Control assem. 1 B C D
77 5 8931921.001 Controller prog. 1
78 3 8932151.001 Cover Plate 1
79 3 8932152.001 Thread Ledge 1
80 3 8932153.001 Profile 1
81 3 8932156.001 Retaining Bracket cpl. 1
82 3 8932158.001 Deflector 1
83 3 8932261.001 Guide Roller cpl. 1
84 3 8932262.001 Retaining Bracket cpl. 1
85 3 8932266.001 Attachment Screw 1
86 5 8932267.001 Sensor cpl. 1 B C D
87 3 8932269.001 Deflector 1
88 5 8935323.001 Cover 1

89 9008065.001 Operator's Manual Conveyor Belt 4M 1

90 9109188.001 Packaging 1

Technical Documents

Packaging and Add-on

Spare Parts Index

PU Package unit
SPR Recommendation 
 A - wearing parts and accessories   C - recommended spare parts for distributors 
 B - recommended spare parts for quick repair  D - recommended spare parts for central stores


	Spare Parts List Conveyor Belt for MAESTRO 4M
	Spare Parts
	Spare Parts Index
	Technical Documents
	Packaging and Add-on


